HINDUSTHAN CHEMICALS COMPANY
(An enterprise of THE HINDUSTHAN GROUP)

+G.1.D.C. Industrial Estate, Olpad - 394540, DIST SURAT, GUJARAT (INDIA)
TELEPHONE : 02621-221681 to 221683, 324222, Telefax: 02621-221235, Email rhecolp@hce-cyanides.com A
F: HCC:TECH:69: RPS/ 7 : 26" June, 2020

The Additional Director,

Ministry of Environment & Forest,
Regional Office (Western Region),
Kendriya Paryavaran Bhavan,

E-5, Ravishankar Nagar,

Bhopal- 462 016

Sub: Submission of Six Monthly Environmental Clearance Compliance Report for M/s.
Hindusthan Chemicals Company (Formerly known as Cyanldes & Chemicals
Company).

Ref : Environmental Clearance No. J-11011/466/2011-1A |l (1) dated 22/01/2016

Dear Sir,

[...]
1. Name and address of the Owner/ : Hindusthan Chemicals Company
Occupier of the industry operation Prop: Hindusthan Engineering & Industries Ltd
or process GIDC Industrial Estate

P.O. Olpad — 394 540, Dist. Surat. (Gujarat)

2. Production capacity unit : Please refer Annexure - 1.
3. Date of the last environmental : 23.06.2019
PART-B . WATER AND RAW MATERIAL
CONSUMPTION

1.  Water Consumption M?/day
(A) Domestic : 8.347 M*/day

(B) Industrial:

i) Cooling & }  :283.785 M%/day
Boiler }
ii) Process, } : 24.322 M¥/day

Washing & Agriculture }

Total : 316.454 M*/day

Name of the Products Fresh Water Consumption per unit of Products

During the previous Financial YearDuringz the current Financial Year

{2018-2019) — (2019-2020)

Please refer Annexure - 1 35.400 M3/MT of HCN 40.250 M3/MT of HCN

Contd...2



PART-C
POLLUTION GENERATED(Parameters as specified in the Consent Issued)

(] Pollutants Quantity of pollution ~ Percentage of variation from prescribed standards
generated. . with reasons.
a) Water }
} Please refer Annexure - 2
b} Air }
PART -D
HAZARDOUS WASTE
(As specified under Hazardous Waste Management and Handling Rules, 1989)
Hazardous Wastes Total Quantity {Kgs.)
During the Previous Financial Year During the Current Financial Year
{2018-2019) (2019 -2020)

a) FromProcess }
} 313144.00 25040.00

From Pollution }
control facilities }

Note: Major Hazardous Waste generator product plants are kept non operational in current
financial year 2019-20.

Above whole quantity was dried in impervious solid waste collection pan and then sent to M/s
Bharuch Enviro Infrastructure Ltd, Ankieshwar for incineration, treatment and disposal.

PART ~E
SOLID WASTES
YT otal Quanty
During the Previous During the Current
Fin. Year 2018-2019) Fin. Year (2019-2020)

a) From Process Whole quantity of solid waste Whole quantity of solid waste

was dried and then sent to was dried and then sent to
b) From Pollution M/s Bharuch Enviro M/s Bharuch Enviro

infrastructure Ltd. Infrastructure Ltd.
¢) Quantity Recycled for incineration, treatment for incineration, treatment

or re-utilized and disposal. and disposal.

contd....3



H
PART -F

Please specify the characteristics (in terms of concentration and quantum) of Hazardous as well as
solid wastes and indicate disposal practice adopted for both these categories of wastes.

Hazardous Waste:
i) Activated Carbon - Semi solid
Activated Carbon -
Water -
Oxidized Polymer of DPG -
{Loss on ignition at 500° C.)
i) Ferri Ferrocyanide - Ferri Ferrocyanide -

Water -

- Ferric Hydroxide -
Water -
Sodium Ferrocyanide -

iiii} Ferric Hydroxide

Solid Waste:
i) Contaminated Salt Sodium Chloride -
it) ETP sludge Cyanide content -
i) Residue from ZLD Cyanide content >2ppm
PART-G

Impact of the Pollution Control Measures on conservation of natural resources and consequently
on the cost of production.

Impact on conservation of natural resources Impact of cost of production

1.Water Pollution

We are operating our Zero Liquid
Discharge Plant efficiently and no treated
water is discharged by our unit. The total
treated water is being recycled to Cooling
Tower/In process.

2. Hazardous Wate:

Hazardous waste get completely dried in
impervious pan by solar evaporation.

An amount of Rs. 64.5 Lacs is spent
annually in Effluent Treatment Plant &
Zero Liquid Discharge Plant.

Constituents present in hazardous waste
was sent to M/s Bharuch Enviro’
Infrastructure Ltd, Ankleshwar for
incineration, treatment and disposal.

An amount of Rs. 48,656 was spent annually

cont...4



3.AIr Pollution:

The toxic gases are completely burnt in Incinerator Approx. 23,112 MT/year steam was
resulting into generation of inert gases, i.e. generated in Incinerator, otherwise to
CO0,/N; and simultaneously generation of steam generate 23,112 MT steam we would
which is effectively used in plants. Therefore, have burnt 1926 K.L. of furnace oil.
there Is no impact of conservation of natural
resources.

PART-H

Additional investment proposal for environmental protection including abatement of pollution,

1

We are fully equipped to handle hazardous waste, liquid effluents, air pollutants and
detoxicate the same conforming to the norms specified by Pollution Control Board,

We are having On-line Stack Monitoring Gas Analyser and records are being maintained.
We are having On-line TOC Meter. Records are being maintained.

We have installed and commissioned Zero Liquid Discharge plant on 14 03 2016 and stopped
discharge of waste water to Masma Khadi from 01 04 2016. All the treated water is being

recycled in Cooling Tower and in Process.

We are going to install on-line Ambient Air Monitoring Station shortly.

PART - |

Miscellaneous

Any other particulars in respect of environment protection and abatement of pollution.

About 2500 additional trees were planted within our battery limit during monsoon season.

(R. P. Sharma)
Asst. Vice President (Plant)



Annexure -1

PRODUCTION DETAILS

sl [ Name of produét Y )  Consent Cap;éitf Actual production
No| ‘ _ MT/Annum | MT/Annum
1| Hydrocyanic Acid 5100 ~ 1693.300
|2 |'Sodium Cyanide _ | 6372 1 2559288
{ 3 | Potassium Cyanide o 2000 Nl
| 4 | sodium/Potassium Ferracyanide | 1000 _ Nil/Nil
5 1 Diphenyl Guamgme N 1260 NIL
6 | Sodium Dicyanamide ] 300 _ Nil_
| 7 | Mandelonitrile ) _ . 2500 _ 1213082
| 8 | HeatTreatment salt . | 720 , Nil ]
E Cyanohydnnes o 5000 159.559
|10 | Nitriles 3000 ' Nil
"11 | Cyanide Based Products o 3500 § Nl
|12 1 Ammonium Sulphate (By-product) _ 2649 } 935.450 ‘_1




POLLUTION GENERATED
Sr. ™ Poliutants [ Quéntity of T Parameters Tas specified in the Percentagégf-:
No Pollution consent issued variation from |
prescribed
standard with
| o  reason
a) | Water _ - pH N.A. Nil
‘ l (We have BOD mg/! N.A.
installed
| Zeroliquid | COD mg/l N.A. |
| Discharge
! plant) Ammonical N.A.
Nitrogen mg/|
Cyanide content N.A.
I . mg/l. 4 e o
b} | Air | Suspended particu- 150 max. Nil
| * Jate matter (SPM)
Boiler { 2000 M¥hr | in mg/NM?)
Incinerator 7000 M*/hr | Sox (PPM) 100 max.
I
Nox {PPM) 50 max.
Cyanide as HCN 30 max.
(NMg/M?)
l
o kawgy ] Zomer | —

Note: We are operating our Zer
discharged by our unit. The tota

Tower/In process.

o Liquid Discharge Plant efficiently and no treated wateris
| treated water is being recycled to Cooling



Annexure-5

Zero Liquid Discharge Scheme With Waste Minimization

TREATMENT OF EFFLUENT STREAMS AT EXISTING AND PROPOSED ZLD
SCENARIO

Existing treatment scheme:

The total process effluent generated from the plant is segregated into two streams as under.

1.

Low TDS and low COD process effluent
Over head Condensate generated from NaCN, SFCN & Ammonium Sulfate, contains High
Ammonical Nitrogen & Cyanide collected in V511. This effluent passed through Cation based
Ammonical Nitrogen Removal Unit, resulting in reduction of Ammonical Nitrogen less than 50 ppm,
and gets mixed with Lean water from HCN plant, containing high cyanides.
Removal of high cyanide is being done through air stripping, (equipped with caustic scrubber where
CN gets convert to NaCN slurry, this slurry is transferred to NaCN plant to recover NaCN. The bottom
effluent from air stripper containing CN - < 5 ppmy, is finally passes through Anion based cyanide removal
Unit. In which CN contain gets minimized less than 0.2 ppm.
Above treated effluent of 114 KLD, along with blow downs of boiler & cooling tower of 128 KLD
sent to equalization tank of existing , conventional treatment plant of 300 KLD consisting of primary and
secondary units. The treated effluent is then sent to final treated effluent collection unit (guard pond
no 1). The treated effluent confirming the GPCB norms sent to Guard Pond No. 2 for final discharge to
masma khadi.

High TDS and high COD process effluent
Combined effluent of alkaline nature from DPG, SDCN & SFCN is treated with Chlorine to detoxify
free Cyanide and convert volatile organic impurities into stable high boiling chloro derivatives.
Mixed effluent of 50 KLD after chlorination is passed through Nutch filter for filtration. The filtrate
is fed to multi-stage evaporator of 80 KLD. The overhead condensate is obtained which is having very
low TDS & COD. This condensate is being recycled to our existing plants. The contaminated salt
approximately 2.5 MT/day recovered after evaporation through centrifuge is isolated & filled in
HDPE Bag and sent to approved TSDF site for incineration for final disposal.

Proposed Treatment scheme to achieve ZERO LIQUID DISCHARGE with waste
minimization:
To achieve Zero Liquid Discharge, the existing segregated process effluent streams will be treated n following
manner.

1.

Low TDS and low COD process effluent

Over head Condensate generated from NaCN, SFCN & Ammonium Sulfate, contains High
Ammonical Nitrogen & Cyanide collected in V511. This effluent passed through Cation based
Ammonical Nitrogen Removal Unit, resulting in reduction of Ammonical Nitrogen less than 50 ppm,
and gets mixed with Lean water from HCN plant, containing high cyanides.

11



Removal of high cyanide is being done through air stripping, (equipped with caustic scrubber
where CN gets convert to NaCN slurry, this shurry is transferred to NaCN plant to recover NaCN.
The bottom effluent from air stripper containing CN - < 5 ppm, is finally passes through Anion based
cyanide removal Unit. In which CN contain gets minimized less than 0.2 ppm.

Above treated effluent of 114 KLD, along with blow downs of boiler & cooling tower of 128
KLD sent to equalization tank of existing conventional treatment plant of 300 KLD consisting of
primary and secondary units. The treated effluent is then sent to final treated effluent collection
unit (guard pond no 1). The treated effluent confirming the GPCB norms sent to Guard Pond
No.2.

The treated effluent from existing ETP, which is being presently discharged in Khadi, will be
further treated in tertiary treatment plant which will include Pressure Sand Filter (PSF),
Activated Carbon Tower (ACT) and Reverse Osmosis (RO) plant. The permeate from RO plant
shall be recycled for reuse in the cooling tower. The reject form RO plant will sent to proposed
MEE for further treatment. The over head condensate from MEE will be recycled for reuse in
the cooling tower. Approximately 0.75 MT/day evaporated salt recovered after evaporation
through centrifuge is isolated & filled in HDPE Bag and sent to approved TSDF site for land
filling for final disposal.

2. High TDS and high COD process effluent
The existing mixed effluent of 50 KLD shall be segregated in two streams and shall be treated as
under.

A. Spent acid stream containing HCL of 12 KLD.

Another stream of spent Acid from DPG plant containing HC1 less than 5 %, will be neutralized
& evaporated in an evaporator for removal of TDS as salt & overhead condensate will be
recycled in cooling tower. Approximately 0.84 MT/day industrial salt recovered after evaporation
through centrifuge is isolated & filled in HDPE Bag and sent to approved TSDF site for land filling
for final disposal. We shall explore the possibility of selling as industrial salt to actual users.

B. High TDS & high COD stream with cyanide contamination of 38 KLD.
Mixed effluent of 38 KLD after chlorination is passed through Nutch filter for filtration. The
filtrate is fed to multi-stage evaporator of 96 KLD. The overhead condensate is obtained which
is having very low TDS &COD. This condensate shall be recycled to existing plants or shall be
incinerated in proposed liquid waste incinerator of 100 KLD capacity. The contaminated salt
approximately 1.5 MT/day recovered after evaporation through centrifuge shall be isolated & filled
in HDPE Bag sent to approved TSDF site for incineration for final disposal. The ash from the
incinerator of approximately 0.025 MT/day shall be isolated & filled in HDPE Bag sent to
approved TSDF site for land filling for final disposal.

HCC Having two number of Membership of Approved TSDF Site.
1. M/s. NECL, Vadodara 2.M/s. BEIL , Ankleshwar

12



e R TR e e

e
T}:

AN

S s Y s

e
B e

Annexure-6

Membership Certificate of BEIL., Ankleshwar & NECL, Baroda

L ek e

Lo -t
Acsyoneatirn. T ]

NANDESAR! ENVIRONMENT CONTROL LTD.

SUNNVEY MO B1%F, G LD EHTATE, NANDESAAI-OS: Jas. DIST. WADDIDARN
SHONE - 0265 2B40 818 FAX 255 FBAINYY Foanil - ot SsiVER i DD

Fo WHOMSGEVER LT MAY CONGERN

v

pornor g O IEY CTHAT MOS HINDUSTHAN CHEMICHLS COMPANY,GHU
INDUSTRIAL ESTATEP.O-OLPAD-YSA SAODISTEURAT 15 OIR VA HL

Gt F O AITMOR RS NOLEDS ) OF COMMGH

BNALARDOUS WARTE

RS AR FAHETY R LD 3y NEC:. a4 SEa

CEb N PN 3o H AR N

oA R VHROEM RN 0N THOD P
o paeEecy O b

[FICERTEY S

[EEICA T P N ]

WA NDER AR

A
=
i
.;_
Z
o
0n
-t
ol
by
=
f~f

sposal ared incineraton Foacibly

13



BEIL INFRASTRUCTURE LIMITED

‘)é i
f\% . O fermerly known &8 Bhatuch Envire Infastucture Limited;
EE 3L
B -
204 Novembper, 2014
T
[

HINDUSTHAN CHEMICALS COMPANY
GIDC INDUSTRIAL ESTATE,
POST.OLPAD- 394540,

TA: OLPAD, DIST. SURAT,

SURAT.

Sub : Membership Certificate for Common Incineration Facility.

~

, are 3 memper of our Commen Incinerator Facility and your membership
o, is C1/OBD/085, We hereby cortfy that you have increased your

booked guantity 10 MT / Year (0 B6HH MT / Year.

pc mer norme we can only accept your nazardous incineration waste when
you provide proper authorization of GPCE CCA with desired guantity also

kingly ensure, The ryanide Himit is under GPCB limit.

Thanking you.
Yours faithfuiy,

For, BEIL INFRASTRUCTURE LIMITED
{Formeriy ¥nown as Bharuch Envire Infrastructure Lid)
i

Ml
Fafilyy
AUTHORYSED ¢ FENATORY

14




BEIL INFRASTRUCTURE LIMITED

formarly knowr: as 8naueh Envirg Infrastrusturs Limited

207 November, 2019

.
HINDUSTHAN CHEMICALS COMPANY
GIDC INDUSTRIAL ESTATE,
POST.OLPAD-394540, -

TA: OLPAD, DIST: SURAT,

SURAT.

~

Sub: Membership Certificate for Common Solid Waste Dispesal Facility.

W heoceby et thet you v booon membor ke 10 years up to

19/11/2028 fr the commen Sclid Tazardoas waste disposp! tacihio ol

)

. IR VU AU 5 3 SRR, B
(S E RIS B IR SLNALTE S NG At YA [N

PR INFRASTEUCTURR {

infrasirueture Dimited), ot GHDO, Dahel You have hooked sodid waste quantiny
: g :] K

07 511 MT/Years. Your Memhershap No. is Oth/750.

|

Waste will be accepted adter submitting vahid authoration of GRPURB

Yours thiulhy
for BEIL Infrastruciore Limited.
(Forna iy Wnowin «s Bharuoh Ravire Infrastruciure oot

}
i ]
PRl

i i 4/
S VEIVAY
i 7{\,'/&’,*/"/7
4 h

AUTHORISED SIGNATORY

15




%1

[ 19612

086

o

00011

0v0t

LTL6

Iv1lO0L

ujsay

swnig

S¢

Y4

Jun
auayhAjod
paie
ujweuod

669

669

adpnis
d13

agpnis
uo.|

000¢

0002

am_zzm
mo
anpisay

Z0ST

20sT

apIx0IpAH
214494

9S¢

79S¢

uog.e)
pajeandy

LLTST

086

0006

0

0

0v0€E

0LL¥T

000¢Z¢

L26Y

aiz jo
anpisay

a2y

2y

,wv_

-

H

mv—

2

M

8y

2y

a

,mv_

Ba0rs

|esods|q

uol
BUI-TTED)

jesodsia

uopeIauan

|esodsiq

u
HLIETET)

|esodsia

u
0118J43UID

jesods|a

uop
eIBUDD

e
sodsig

u
onjelaudn

$I01S

Alodazen

Buisod

(174114
‘Aen

0202
‘|udy

0zoe
‘Youe

. @zoc
‘qed

0eoz
‘uef

6T0C
280

Suuado

ON
4

020z 'Ae O3 6102 J9quIada(Q wio} [esoasig @ uonelalac) a}SeM PIoS asim Aiobaje)

L-dAnxduny




Annexure-8
CCA

i

—— GUJARAT POLLUTION CONTROL BOARD
PARYAVARAN BHAVAN
— ’ | Sector-10-A. Gandhinagar 382 010
Phane © (079) 23222425
{079) 23232152
’ Fax . (079) 23232156

GPecB Website | www gpcb godig.-r.An

Iey eaercise ot the power conferred under section-23 of the Warer {Prevemtion and Contrab o
Potlution)y  Act-1974, under section-21 of the Adr (Preventinn amnd  Contrisd ot Pollution)-198i amd gt

Authorization under tule 6(23 of the Aaeardons And Other Waste { Management and Vranshoundary) Kules, .
2016 framed undar the Environmeniat yProtection) Act- | a%6. This Board s cmpawered 1o Gannos t’“i".‘&,\%. 19
: &

And whereas Board Lias received consolidated consems. applicatien letter N0 136233 duted 22-0%-
g - - I - - = - .. & . i
2018 tor 1he Consolidated Copsent and Authorizstion (CC & AYof this Board undes thy pruv:moms,’qr}klcs
ol the afmesaid Acts, Consents & Authorization are horehy grunted as nodec: ' ST, s